

Test Report

惠華金屬線股份有限公司
*238 台北縣樹林市三俊街229巷38弄24號

報告號碼 : CM/2005/10106A
日期 : 2005/01/21
頁數 : 1 of 3

以下測試樣品乃供應廠商所提供及確認：

樣品名稱 : 鍍錫銅線
收件日期 : 2005/01/14.
測試日期 : 2005/01/14 TO 2005/01/21

測試結果 : - 請見下一頁 -


Daniel Yen, M.R. / Operation Manager
Signed for and on behalf of
SGS TAIWAN LTD.

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. The results shown in this test report refer only to the samples tested, unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company. 此報告係根據本公司訂定之通用檢驗條款所製作有效。請注意此報告之內容。經本公司之委託、免費、單獨聲明書所製成。此報告於檢驗時只對檢驗之樣品負責。本報告未經本公司同意，不可部份複製。

TW 1448605

Test Report

惠華金屬線股份有限公司
*238 台北縣樹林市三俊街229巷38弄24號

報告號碼 : CM/2005/10106A
日期 : 2005/01/21
頁數 : 2 of 3

測試結果

測試部位 NO.1 : 銀色金屬線(請參照附件圖片)

| 測試項目: | 單位 | 測試方法 | 偵測極限值 | 結果 |
|-------|-----|---|-------|-------|
| | | | | NO.1 |
| 砷 | ppm | 依照 US EPA 3052 方法或其他酸消化方法,用感應耦合電漿原子發射光譜儀(ICP-AES)做分析 | 2 | N.D. |
| 銅 | ppm | 依照 US EPA 3050B 方法或其他酸消化方法,用感應耦合電漿原子發射光譜儀(ICP-AES)做分析 | 2 | N.D. |
| 錫 | ppm | 依照 EN1122 方法B:2001或其他酸消化方法,用感應耦合電漿原子發射光譜儀(ICP-AES)做分析 | 2 | N.D. |
| 銻 | ppm | 依照 US EPA 3050B 方法或其他酸消化方法,用感應耦合電漿原子發射光譜儀(ICP-AES)做分析 | 2 | N.D. |
| 汞 | ppm | 依照 US EPA 3052 方法或其他酸消化方法,用感應耦合電漿原子發射光譜儀(ICP-AES)做分析 | 2 | N.D. |
| 鉛 | ppm | 依照 US EPA 3050B 方法或其他酸消化方法,用感應耦合電漿原子發射光譜儀(ICP-AES)做分析 | 2 | N.D. |
| 銻 | ppm | 依照 US EPA 3050B 方法或其他酸消化方法,用感應耦合電漿原子發射光譜儀(ICP-AES)做分析 | 2 | 224.4 |
| 硒 | ppm | 依照 US EPA 3052 方法或其他酸消化方法,用感應耦合電漿原子發射光譜儀(ICP-AES)做分析 | 2 | N.D. |

備註:(1) N.D. = Not detected.($<$ MDL) / 未檢出(低於偵測極限值)
(2) ppm = mg/kg / 百萬分之一
(3) MDL= Method Detection Limit(偵測極限值)

Test Report

惠華金屬線股份有限公司
*238 台北縣樹林市三俊街229巷38弄24號

報告號碼 : CM/2005/10106A
日期 : 2005/01/21
頁數 : 3 of 3



This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification, and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company. 此報告係遵照本公司訂定之通用條件條款所發出。請注意此報告的適用範圍。將本公司之服務、收費、品質標準明確規範之。此報告結果與說明僅供檢驗之樣品負責。本報告未經本公司書面許可，不可翻印複製。

TW 1448607